

TEST REPORT

Hardline Laboratory

Report No. : YA70101/2025

Page : 1 of 3

Date : AUG. 04, 2025

SHENZHEN NEW GLORY INTELLIGENT TECHNOLOGY CO., LTD.

Room 301, No. 15 Jianlong Street, Baoan Community, Yuanshan Street, Longgang District, Shenzhen, People's Republic of China

The following merchandise was submitted and identified by the applicant as:

Product Description: Tactical Anti-Ballistic Goggle HX05A

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested: Ballistic resistance

Test Method & Result: --- See following sheet(s) ---

Date of Receipt: JUL. 15, 2025

Testing Period: JUL. 15, ~ AUG. 04, 2024

Signed for and on behalf of
SGS Taiwan Ltd.


Jon Wang
Team Leader



Testing site:

7F., No. 6, Central 4th Road, Qianzhen Dist., Kaohsiung City, Taiwan

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

TEST REPORT

Hardline Laboratory

Report No. : YA70101/2025

Page : 2 of 3

Test Method & Result**Ballistics Resistance**Test Method

Refer to Clause 4.8.5 Ballistic fragmentation protection, Class 2 and 3 goggles of MIL-PRF-32432A (11 September 2018)

ResultPass

The test shall be considered a failure if one or more of the following occur

- 1) if the witness sheet is perforated or if there is a complete penetration of the test item,
- 2) if the primary lens is cracked, fractured, or shattered,
- 3) if one or more fragments become dislodged on the inside of the eyewear (to include coatings)
- 4) if an eyewear component needed to retain the eyewear on the head becomes completely separated from the eyewear
- 5) if the primary lens becomes completely separated from the frame or if the eyewear falls off the head form
- 6) (for laminated lens structures only), if the lens delaminates and results in a loose flap of material larger than the diameter of the projectile on the rear surface of the system
- 7) if the primary lens separates from the frame to such a degree as to allow passage of a 5.85 ($\pm .15$) grain FSP

Test Condition

Device Class	Projectile Type	Velocity Range	Impact points
Class 2	0.22 caliber, 17 (+/- 0.15) grain, T37 shaped projectile	580 to 590 ft./sec	The left and right critical areas and in the center at the vertical center line (0 degree obliquity)

Finding

Sample	Test result
01	None of the defects listed above were discovered on samples after testing.
02	None of the defects listed above were discovered on samples after testing.
03	None of the defects listed above were discovered on samples after testing.
04	None of the defects listed above were discovered on samples after testing.
05	None of the defects listed above were discovered on samples after testing.
06	None of the defects listed above were discovered on samples after testing.
07	None of the defects listed above were discovered on samples after testing.
08	None of the defects listed above were discovered on samples after testing.
09	None of the defects listed above were discovered on samples after testing.
10	None of the defects listed above were discovered on samples after testing.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

TEST REPORT

Hardline Laboratory

Report No. : YA70101/2025

Page : 3 of 3

- Remark:**
1. The content of this report is invalid if it is not presented as the entire report.
 2. The decision rule of the statements of conformity is following the ILAC G8:09/2019 by using the simple acceptance decision rule.

- Picture(s) -



Photo "A" Appearance of sample (front view)



Photo "B" Appearance of sample (side view)

--- End of Report ---

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com.tw/Terms-and-Conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com.tw/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.